
2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 1 of 71 

Room 201 August 30th, 2017 8:30:00 AM to 9:00:00 AM 

Presenter: Steve Sebastian, Envirosight 

Presenter Email: SSebastian@envirosight.com 

Title: "Phased Assessment Strategy for Sewers (PASS): Understanding Sewer Condition Quicker with Fewer Resources." 

Abstract: As a municipality are you faced with deteriorating infrastructures and dwindling budgets? If so, maybe it is time to 
reevaluate your pipeline inspection program. The evolving challenges of sewer inspection require adapting new technologies and 
[...]
Title: Planning Ahead: Selecting and Sizing a Centrate Treatment System Prior to Anaerobic Digester Start-Up 

Abstract: Howard County's Little Patuxent WRP (LPWRP) utilizes an anaerobic / anoxic / aerobic (A2O) process followed by 
denitrification filters to achieve the Chesapeake Bay ENR discharge limits. As part of the Biosolids Improvements Process, the 
existing biosolids handling facilities will be upgraded to provide new anaerobic digesters which will generate significant nitrogen and 
phosphorus recycle loads. Excessive nitrogen loads can increase energy costs, disrupt overall plant performance, and reduce 
effluent quality. High amounts of phosphorus in the recycle loads can result in unwanted struvite formation, increase chemical 
demand, and reduce effluent quality. In order to mitigate these impacts, the recycle loads were determined and nutrient removal 
processes were designed to treat them. Process model runs were completed utilizing BioWin to estimate the nutrient loads 
associated with the anaerobic digestion process and to develop a plant-wide mass balance. The County opted to implement a 
centrate treatment system utilizing the deammonification process to reduce the recycle nitrogen load. An innovative struvite 
precipitation process upstream of the dewatering process was selected to reduce the phosphorus recycle load and mitigate struvite 
formation in the downstream deammonification process. The preliminary evaluation process included two sequencing batch reactors 
(SBR) and two flow-through reactors:  provided by World Water Works Demon® (SBR, flow through), Kruger Anita MoxTM (flow 
through), and Suez CleargreenTM (SBR). The new deammonification process will include centrate equalization storage that will allow 
the County to produce centrate five days per week but maintain a constant flow through the deammonification process. The 
preliminary evaluation indicates that a flow-through system will be better suited for the existing site constraints including construction 
of the new process within existing abandoned rectangular basins that have a limited side water depth. The existing basins are located 
adjacent to a pipe gallery that can be used to house equipment associated with the centrate equalization and deammonification 
processes. This presentation will include the evaluation results and the selected process based on the best overall value for the 
County. The presentation will also present the design layouts and discuss the process instrumentation and controls strategies to be 
implemented for the centrate equalization and deammonification processes. Typically, a centrate treatment process, like 
deammonification, is implemented at a facility with an established anaerobic digestion treatment process. However, at the Little 
Patuxent WRP, the anaerobic digesters start-up and stabilization will have to occur during the Biosolids Improvements Project. 
Strategies developed for starting up the anaerobic digestion process and the deammonification process will also be discussed. 

 
Room 202 August 30th, 2017 9:30:00 AM to 10:00:00 AM 

Presenter: Mary Sadler, Hazen and Sawyer 

Presenter Email: msadler@hazenandsawyer.com 

Title: Evaluation of Nutrient Trading Policy to Support of Nutrient Strategy Development in Falls Lake Watershed 

Abstract: The City of Raleigh commissioned Hazen and Sawyer to investigate the potential impacts of onsite sewer disposal 
systems (OSDS) in the nutrient-impaired Falls Lake Watershed. The study objectives were to provide a literature review perspective 
on the OSDS issue, an evaluation of approaches to assess nutrient load contribution, and an analysis of various water quality trading 
and credit policies in other states specific to nitrogen and/or phosphorus. The overall objective of the analysis was to provide a 
balanced perspective on the OSDS issue coupled with an analysis of nutrient point to nonpoint source trading strategies to help 
facilitate the development of a trading policy framework for the Falls Lake watershed. This paper will summarize the findings of this 
study with respect to nutrient trading policy. There are multiple factors that influence OSDS nutrient contribution to water quality 
impairment. It was clear that the cause and effect link to eutrophication impairment is not straightforward. While there is agreement 
that onsite systems contribute to nutrient enrichment, there is disagreement regarding the extent and magnitude of impairment from 
these systems coupled with the long-term effects of small continuous nutrient inputs to the environment. Studies provide conflicting 
evidence regarding effluent quality from onsite systems or the fate and effect of nutrients via soil attenuation relative to groundwater 
movement. This issue is reflected in estimates of the percentage of nitrogen contribution in receiving waters as ammonia or nitrate. 
Other factors may include the atmospheric deposition relative to OSDS. The water quality trading strategies that were selected for 
review included an overall framework for point to nonpoint source trading or had specific guidelines for trading between point sources 
and septic systems. Fact Sheets were developed for the Chesapeake Bay, Connecticut, Idaho, Maryland, Massachusetts, Minnesota, 
Ohio, Pennsylvania, Virginia, and Wisconsin trading programs. Each Fact Sheet included a detailed description of the trading 
program, the type of nutrient credit and credit price, who can buy or sell credits, the availability of septic system credits, specific 
trading examples, and relevance to the Falls Lake Nutrient Strategy. 

 



2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 14 of 71 

Room 202 August 30th, 2017 1:30:00 PM to 2:00:00 PM 

Presenter: Peter Schuler, Brown and Caldwell 

Presenter Email: pschuler@brwncald.com 

Title: Startup and Operation of the Marlay Taylor WRF New 6-MGD BioMag System 

Abstract: The objective of this project was to utilize Evoqua’s BioMag system that utilizes magnetite to ballast the mixed liquor to 
greatly enhance settling to cost effectively provide enhanced nutrient removal (ENR) at MetCom’s Marlay Taylor Water Reclamation 
Facility (WFR) in St. Mary’s County, MD as part of the Chesapeake Bay Nutrient Reduction effort. The use of the BioMag treatment 
process in a 4-stage Bardenpho arrangement produced an ENR quality effluent without additional activated sludge tankage, 
secondary clarifiers or tertiary filters, which saved MetCom a significant amount of capital expenditures. It should be noted that this is 
one of the two largest BioMag facilities currently in operation. This presentation focuses on the startup of the new BioMag treatment 
process that occurred over several months in Spring and early Summer of 2016 to provide a roadmap for other municipalities that 
may be interested in this process. The presentation will include lessons learned during the startup and operation of this relatively new 
process. In addition, a comparison will be provided between the effluent parameters and operational costs predicted during the 
original process design and observed during the full-scale operation. It should be noted that currently the facility is treating about 4 
MGD and producing an effluent with the following parameters:  TSS / BOD = < 5 mg/L, Total Nitrogen = <3 mg/L and Total 
Phosphorus = 0.2 to 0.3 mg/L. 

 
Room 202 August 30th, 2017 2:00:00 PM to 2:30:00 PM 

Presenter: Ezgi Kurdoglu, Maryland Environmental Service 

Presenter Email: ekurd@menv.com 

Title: Operational comparison of Micro Filtration and Ultra Filtration Membrane Bio-Reactors and key factors impacting start up. 

Abstract: Two State facilities; a Veterans Home and a Corrections Facility where the Maryland Environmental Service (MES) 
operates wastewater treatment plant recently were upgraded to Membrane Bio-Reactor (MBR) to be able to comply with the 
anticipated future trends of more stringent nutrient discharge limits from the Maryland Department of Environment (MDE) and the 
aging infrastructure at the facilities. Two different types of MBR systems were constructed and are currently in operation. The aim of 
this paper is to provide an operational comparison of two different kinds of MBR system and a comprehensive understanding of key 
factors impacting MBR startups. The Membranes that was installed at the Veterans Home WWTP with a pore size of 0.4 µm perform 
micro filtration (MF), MLE process with an anoxic zone, an aerobic zone and internal recycle. Membranes installed at the Correction 
Facility WWTP with a pore size of 0.04 µm perform ultra-filtration (UF), Simultaneous Nitrification-Denitrification (SnDn) with a 
separate anoxic zone. Prior to start up seed sludge quality was tested for filterability, Specific Oxygen uptake rate, MLSS, MLVSS, 
and COD. One of the biggest challenges during the start up was the distribution of the biological loading. Initially partial flows were 
sent to the new plants in order to keep the existing plants running. The system performance was continuously monitored for an 
extended period to compare filtration characteristics and effluent quality in each system. During the start up foaming was not 
observed at these two locations. However foaming is a critical issue to be monitored as part of start up procedures.The performance 
comparison of MF and UF MBR systems has been analyzed for different parameters including operating air scouring requirements, 
temperature, flux rates, permeability, TMP, and CIP cleaning frequency. Average operating flux rates for MF and UF membrane 
system are 8 gfd and 5 gfd respectively. The UF system operated at a higher Transmembrane Pressure (TMP) compared to the MF 
membrane system. Also, this system has more stringent nutrient limits which require the addition of external carbon and alum for 
phosphorous removal. By operating at higher TMP, the energy required to achieve filtration increases. Also, frequent membrane 
cleaning is required, increasing the operating costs significantly as a result of cleaning agents and production downtime. 

 



2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 15 of 71 

Room 202 August 30th, 2017 2:30:00 PM to 3:00:00 PM 

Presenter: William Meinert, OBG 

Presenter Email: Bill.Meinert@obg.com 

Title: Alphabet Soup:  MBBR Startup Ain't exactly ENR or IFAS!  Lessons Along The Way to Optimization 

Abstract: A 3-MGD WWTP in the upper reaches of the Potomac River watershed was started up - first BOD / Nitrification in 2015 
then advanced nutrient removal in 2016-7. The WWTP Upgrade project was comprehensive, and included:  CSO Treatment, 
Headworks Screening and Grit Removal, Influent Pump Station, Upgrades to Primary and Secondary Clarification, New Moving-Bed 
Biofilm Reactor biological treatment configured with multiple pre-anoxic, swing, oxic, post-anoxic, and reaeration zones and trains 
with Gallery; Upgrades to Chlorination / Dechlorination disinfection, Mechanical Sludge Thickening & Dewatering with Volutes, Liquid 
sludge storage, Anaerobic Digestion upgrades, Coagulant / Carbon / Polymer chemical storage & feed, and new Operations Building. 
MBBR allowed a smaller footprint conducive with construction sequencing that allowed the existing constrained site and modified 
plant to stay operational throughout construction. MBBR equipment and system was pre-purchased to accelerate the project and 
control costs. The project had two main phases to achieve the existing NPDES Permit under Phase 1 and advanced nutrient removal 
under Phase 2 in order to comply with Chesapeake Bay Program requirements. The plant's hydraulic capacity was increased, 
incorporating high-rate ballasted (CoMag) clarification to polish solids and phosphorus as well as provide CSO treatment - enhancing 
the City's Long Term Control Plan compliance. The presentation will highlight the $52M project and also review process 
fundamentals and distinguish MBBR from conventional suspended activated sludge and Integrated Fixed-Film Activated Sludge 
(IFAS). The similarities and differences between MBBR and other biological treatment systems will be discussed, especially how the 
differences impacted startup, troubleshooting, and optimization of the treatment system 2015-7. Critical system components including 
aeration blowers and air distribution, on-line analyzers, and SCADA will be discussed. DMR and in-plant operating data will be 
presented. City contingency plans for remaining wastewater needs and pending phases of the Chesapeake Bay Program will be 
noted. 

 
Room 202 August 30th, 2017 3:30:00 PM to 4:00:00 PM 

Presenter: Samuel Jeyanayagam, CH2M 

Presenter Email: samuel.jeyanayagam@ch2m.com 

Title: Wastewater Treatment in an Energy- and Carbon-Constrained World 

Abstract: Our current wastewater treatment philosophy is primarily focused on meeting effluent limits. Energy and resources are 
assumed to be cheap and unlimited, an untenable operating scenario. This presentation reviews the opportunities available for 
today’s plant to evolve as water resource recovery facility (WRRF) of the future. Underpinning this transformation is efficient carbon 
management wherein carbon (cBOD) is considered not as a pollutant that must be removed but as a valuable resource that must be 
recovered. In a carbon- and energy-constrained world, the WRRF of the future will need to adopt strategies that seek to optimize the 
use of influent carbon for: (a) energy production; (b) nutrient control; and (c) resource recovery. Using case studies, this presentation 
will demonstrate how WRRFs have been able to achieve efficient carbon management. Case Study 1: VandCenter Syd (VCS), the 
3rd largest water and wastewater company in Denmark, operates the Ejby Mølle WWTP, which is a 385,000 Population Equivalent 
BNR facility. In an effort to align with VCS’s corporate goal of energy self-sufficiency and carbon neutrality, several Energy 
Optimization Opportunities (EOOs) were identified, modelled, and evaluated resulting in the Implementation of several EOOs, which 
allowed the plant to achieve energy self- sufficiency. Case Study 2: NEW Water (Green Bay Metropolitan Sewerage District, 
GBMSD) operates a 63.4 mgd plant. The Resource Recovery & Electrical Energy (R2E2) project identified 73 solids unit processes, 
which led to the implementation of the following to meet the GBMSD’s energy goals: (a) Electricity and heat recovery from biogas; (b) 
Thermal oil & heat recovery, potential use of incinerator ash; and (c) Nutrient recovery. Case Study 3: Water Environment & Reuse 
Foundation (WE&RF) has embarked on several resource recovery research projects. Two are outlined here: Recovery Carbon and 
Other Commodity Products (Project # NTRY3R13). This study revealed that the following product groups are the most promising 
candidates for recovery: volatile fatty acids (VFAs), polyhydroxyalkanoates (PHA) or bioplastics, alcohols, and products from 
microbial electrolysis cells (MECs).  Recovery of Plasmids and Rare Earth Elements (Project #NTRY8R15). Plasmids, are small rings 
of DNA that bacteria use to transmit information. Rare earth elements (REE) have unique properties and serve niche functions in a 
variety of technologies in health care, renewable energy, electronics, transportation, and manufacturing. The focus of this WE&RF 
project was to quantify the amounts of plasmids and REE found in WRRF influent, review recovery routes, determine market value, 
and identify knowledge gaps. Conclusion: In order to cope with the practical realities of the 21st century and beyond, today’s 
treatment approach focused on removing pollutants must give way to a new paradigm focused on recovering resources. Technology 
is not the barrier to optimizing the use of available carbon. Rather, it is the lack of a socio-technological methodology to select and 
[...]
amounted to approximately $3.00 per month in power costs. Thus, onsite reuse appears to be a viable alternative to traditional OSDS 
and could provide significant nitrogen removal as well as reclaimed water for irrigation without the need for pipelines and pumping to 
and from a wastewater treatment plant. This presentation will provide an overview of system design and construction, operation and 
maintenance, and performance of the experimental onsite reuse system. In addition, groundwater monitoring results before and after 
system installation will be presented, illustrating the positive impact to groundwater quality from the two-stage nitrogen removal 
system. 

 
Room 202 August 31st, 2017 2:00:00 PM to 2:30:00 PM 

Presenter: Lynne Putnam, Dewberry Consultants, LLC 

Presenter Email: calgal15@gmail.com 

Title: ENR Upgrades to the Marlay-Taylor 6 MGD WRF 

Abstract: The Marlay-Taylor Water Reclamation Facility operated by the Metropolitan Commission (MetCom) of St. Mary’s County, 
MD was required to upgrade to Enhanced Nutrient Removal (ENR) through action of the Maryland Department of the Environment 
(MDE). A Value Engineering (VE) process conducted by the Dewberry team showed that a 4-stage Bardenpho treatment train 
utilizing ballasted flocculation would greatly enhance treatment and biomass settling to cost effectively provide ENR level effluent. 
The subsequent selection of the Evoqua BioMag system along with in situ conversion of two Schreiber SBR units to biological 
reactors, allowed the reuse of the existing secondary clarifiers which reduced new tankage and eliminated the need for tertiary filters. 
This VE recommended process was approved by MDE and the upgrades received significant grant funding assistance which saved 
MetCom large amounts of capital. The resulting overall project cost is $32 million and contains one of the two largest BioMag facilities 
currently in operation.This presentation focuses on the upgrades constructed and sequencing of the ENR facilities, which include 
headworks, FOG receiving station, primary and secondary clarifier upgrades, reactor construction and start-up, the new BioMag 
facility, new blowers and effluent pumps. A part of the upgrade included a new SCADA system, new generators, an additional gravity 
belt thickener and a new sludge storage building. The improvements upstream and downstream of the BioMag system served 
several purposes, including removing some BOD prior to the reactors and to accommodate the higher solids loads on the clarifiers 
and solids handling processes. The presentation will include lessons learned during construction and start-up, the importance of 
conforming plans and specifications prior to construction start-up, and the need to assume worse case scenarios for construction 
sequencing. 

 



2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 20 of 71 

Room 202 August 31st, 2017 2:30:00 PM to 3:00:00 PM 

Presenter: Parimal Bachubhay, Anne Arundel County DPW 

Presenter Email: pwbach22@aacounty.org 

Title: Benefits of Alternative Construction Methods for Oxidation Ditch No.3 to meet October 2018 deadline for commissioning 
Patuxent WRF Expansion Project in Anne Arundel County 

Abstract: Patuxent Water Reclamation Facility is being is expanded from 7.5 MGD to 11.6 MGD to serve additional development 
proposed in Crofton/Odenton area. Patuxent Water Reclamation Facility is being expanded to include new headworks facility and 
new influent pumping station; addition of third oxidation ditch, addition of Secondary Clarifier, addition of three Denitrification Filters; 
addition of fourth Gravity Sludge Thickener; replacement of existing Ultraviolet Disinfection System; new Effluent Pumps Station; 
modification to existing Oxidation Ditch aeration system and Chemical Addition System; new medium voltage electrical service; and 
addition of new control system. Construction notice-to-proceed was issued in October 2016. This project is the second largest 
wastewater treatment plant construction project for the County with stringent deadline of construction completion within 730 
consecutive calendar days. Oxidation Ditch No.3 was originally designed as a cast-in-place reinforced concrete structure with 3.4 MG 
volume, 326 feet long, 105 feet wide and 17.5 feet deep. A value engineering proposal was requested from Contactor Ullman 
Schutte/ Dutchland, Inc. to change the design to a precast post-tensioned structure. The purpose of this change was to meet the 
project deadline and capitalize on several benefits. A detail review of the value engineering and the expected project benefits that will 
be realized as result of this change in method of construction will be presented in this paper: 1.          Time Savings: a)Offsite 
construction of pre-cast panels at Dutchland, Inc. factory, which releases USC construction crew to complete other project tasks, 
b)Relatively short duration on site assembly of precast panels. c)Significant time savings are achieved as setting the form work is not 
required. d) Well-coordinated schedule is expected to provide a net saving of 8 months for construction of Oxidation Ditch No.3   2. 
Cost Savings:  a)Time savings is expected to translate into cost savings (reduction of manpower requirements, reduction of 
equipment requirements, reduction of batch concrete deliveries, reduction of idle equipment cost, etc.) b)Due to the post-tensioning 
applied to the pre-cast panels, the thickness of the walls is reduced which provides significant material savings.  3. Minimize Site 
Impacts: a)Site impact minimization is expected to improve  schedule b)The pre-cast post-tensioned structure will reduce the footprint 
for work area/material and equipment storage/staging area that would otherwise require for construction of cast in place structure. 
c)Avoid coordination and work conflicts between multiple crews, d)Avoid traffic and noise generated by concrete delivery trucks at the 
plant and surrounding commercial and industrial district.  e)Minimize impact to regularly scheduled chemical deliveries.  4.Quality and 
Product Technical Characteristics Improvements: a)Maintain controlled environment/quality of concrete work (post-tensioned panels 
factory build shipped to site), b)Concrete with specified compressive strength is expected (28 day strength to 5,000 psi)  due to tightly 
controlled environment for curing. c)Entire structure is in compression, which minimizes leak potentials. 

 
Room 202 August 31st, 2017 3:00:00 PM to 3:30:00 PM 

Presenter: Jason Kerns, HDR 

Presenter Email: jkerns@hdrinc.com 

Title: Design-build Delivery for large Wastewater Treatment Plant Project leads to Positive Changes for the Chesapeake Bay 

Abstract: In 2013, a design-builder submitted an unsolicited proposal to Hopewell Water Renewal (HWR) for the Phase 2 
improvements that would reduce effluent total nitrogen discharged into the Chesapeake Bay, and address requests for increased 
capacity from local industry supporters. The proposal was submitted under the Commonwealth of Virginia’s Public-Private Education 
Facilities and Infrastructure Act (PPEA). The design-builder’s unique knowledge of the project needs made the proposal process 
feasible by allowing design criteria and concept design to be established during the proposal phase. Design criteria and concept 
design are critical to the acceptance of an unsolicited proposal. Additionally, the design-build approach addressed HWR’s concerns 
by providing a single point of accountability for design and construction, expedited delivery, and budget management.  The project 
included a new 30-feet deep 11-MGD submersible collection system pump station, 3,000-linear-feet of HDPE forcemain to segregate 
industrial flows, a new 37.2-MGD vertical turbine influent pump station, Moving Bed Biofilm Reactor (MBBR) and Dissolved Air 
Floatation thickening, two 240-feet long chlorine contact tanks, 30,000-SCFM process air supply system, and new chemical feed 
supports systems for sodium hydroxide, sodium hypochlorite, and polymer. In addition, the project included the addition of a third fine 
screen to the existing screening facility and the installation of a new re-aeration unit.   For expedited delivery, the project was 
executed with separate design packages for Site Improvements, Concrete, and Balance of Work to allow concurrent design and 
construction activities. Monthly Owner-design-builder meetings were held throughout the project to allow for proactive planning and 
concept discussion. This approach led to a schedule for design, permitting and construction that was completed in 30 months.  The 
design-build approach allowed a large scale project to be delivered effectively and efficiency while working within the budget 
constraints. The paper will discuss the proposal, Design-build approach, project technical details, and execution. 

 



2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 21 of 71 

Room 202 August 31st, 2017 4:00:00 PM to 4:30:00 PM 

Presenter: Kristin Waller, PE, OBG 

Presenter Email: kristin.waller@obg.com 

Title: Don't Settle for Conventional: Emerging Alternative Primary Treatment Technologies 

Abstract: Primary clarifiers were some of the first means of wastewater treatment; settling out solids and BOD. Clarifier mechanism 
technologies have evolved overtime; however, as effluent limitations have become more stringent, and the desire to become more 
space and energy efficient increases, alternative primary treatment technologies have emerged in response. The use of these 
alternative primary treatment technologies can increase the amount of primary sludge produced, increasing the feed of valuable 
methane-producing carbon into anaerobic digestion for higher biogas and energy production, often with reduced footprint 
requirements. This presentation will review and compare six of these emerging primary treatment technologies. Two case studies, 
investigating two of these technologies for design and implementation, will also be reviewed. The first case study will review the use 
of a filtration and settling technology used in a demonstration project to show higher BOD and TSS removal for carbon diversion to 
increase biogas production in a WWTP’s anaerobic digesters. The second case study will review the assessment of high rate screen 
filters for a new WWTP (2.5 MGD ADF, 7.5 MGD peak). With traditional clarifiers, three primary clarifiers would be required. Since 
this space was not available, small footprint high rate screen filters, which use a rotating fine-mesh screen to remove solids, were 
reviewed as an alternative. High rate screen filters were also assessed for their potential to increase the feed of primary sludge to the 
anaerobic digesters for biogas and energy production to meet the plants “towards net zero” energy goal. These emerging primary 
treatment technologies report BOD and TSS removals similar -or better- than conventional primary treatment. Many of them also 
offer significant footprint reduction and lower capital costs, allowing facilities to increase peak flow management and/or carbon 
diversion as a part of optimizing ENR or as a part of net-zero energy goals, even with space or cost limitations. 

 
Room 202 August 31st, 2017 4:30:00 PM to 5:00:00 PM 

Presenter: Phill Yi, Hazen and Sawyer 

Presenter Email: pyi@hazenandsawyer.com 

Title: Development of Process Models for Planning, Operations, and Training 

Abstract: Water resource recovery facilities (WRRFs) both in the United States and other countries are required to achieve ever 
more stringent limits on nutrients. As such many facilities are implementing online sensor technology, process modeling, and other 
means to achieve these limits while optimizing processes to minimize the use of resources, energy, and capital. A case study of the 
Metropolitan Sewer District of Greater Cincinnati (MSDGC) is discussed to illustrate one example of an operations tool (Ops Tool) 
developed to equip plant personnel with better understanding of the impacts of process changes. MSDGC owns and operates seven 
major water resource recovery facilities (WRRFs) ranging in size from 1.5 MGD to 130 MGD, with three of the seven plants treating 
wastewater from combined sewers. MSDGC pursued development of the Ops Tool for six of their facilities to provide several levels of 
benefit to the staff including what-if scenario operations planning, planning for shutdowns and scheduled maintenance, wet weather 
operations, plant optimization (energy and chemicals), and training for new staff. The Ops Tools can capture overall plant behavior 
and provide a larger overview of plant operation and performance based on user input. The current Ops Tools are “off-line” in the 
sense that data collected must be manually transferred as inputs into the tool for simulation. The Ops Tools bend a stereotypical 
design process model into a training tool, evaluation of process control strategy evaluation guide, and a platform for integrating 
sensor data for real-time or “on-line” modeling of a facility. The Ops Tools leverage previous capital investments in process models to 
create internal tools for process troubleshooting, optimization, and developing standard protocols or process control strategies. 
Although currently an "off-line" tool, there are opportunities to integrate real-time sensor data to switch to an "on-line" approach. This 
presentation will focus on the development and calibration of the operations tool for planning and design and some examples uses as 
a “tool in the toolbox” for operations staff for plant optimization and training. The presentation will also cover feedback from the utility 
on lessons learned and considerations for implementing an operations tool including internal support and training necessary for 
maintaining the Ops Tools. 

Room 202 August 31st, 2017 5:00:00 PM to 5:30:00 PM 

Presenter: Jimit Modi, Black & Veatch 

Presenter Email: modijn@bv.com 

Title: Start-up of the Filtrate Treatment Facility 

Abstract: Construction of DC Water’s Filtrate Treatment Facility (FTF) is scheduled to be substantially complete during the first 
quarter of 2017, with start-up to follow soon after. The FTF is a side stream treatment system that treats final dewatering belt filter 
press filtrate using the DEMON® process to remove high ammonia recycle loads. The FTF will remove ammonia more efficiently than 
treatment in the main liquid process stream as well as preserve capacity in the main liquid process stream. The FTF has a number of 
features that make it unique: It is the largest DEMON® installation in the world, approximately six times larger than the nearest 
system.It is the first installation with multiple (six) parallel reactors.It is the first installation using mixer/aerators, as opposed to 
diffused aeration and submersible mixers. This paper will provide a summary of the performance of the facility during the startup 
period, including the benefits that DC Water will realize from the facility, along with an overview of the project itself. 

 



2017 Tri-Association Conference 
Technical Program Summary 
August 29 – September 1, 2017 Ocean City, Maryland 
Update Date: May 5, 2017, Information Subject to Change

 

Page 22 of 71 

Room 202 September 1st, 2017 9:00:00 AM to 9:30:00 AM 

Presenter: Edmund Doku, AECOM 

Presenter Email: edmund.doku@aecom.com 

Title: Use of Physical Hydraulic Modeling in the Evaluation of Options for Upgrading Reclaimed Final Effluent Pumping Systems 

Abstract: DC Water’s Blue Plains Advanced Wastewater Treatment Plant (Blue Plains AWTP) in Washington, DC is home to many 
large scale process systems designed to treat 384 million gallons per day (mgd). The focus of this paper are the pumping systems for 